
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Amoxicillin/Clavulanic acid 500mg/125mgFilm-coated Tablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tabletcontainsAmoxicill in Trihydrateequivalent to 500mgAmoxicill in andPotassiumClavulanateequivalentto
125mgclavulanicacid.

For a full li st of excipients,seesection6.1

3 PHARMACEUTICAL FORM

Film-coatedtablet.

White to off white oval shaped,fil m-coatedtabletdebossed with "AC" anda scoreline ononesideandplainon the
otherside.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Amoxicillin/Clavulanic acid is indicatedfor thetreatmentof thefollowing infectionsin adultsandchildren(see
sections4.2,4.4and5.1):

� Acutebacterial sinusitis(adequately diagnosed)
� Acuteotitis media
� Acuteexacerbationsof chronicbronchitis (adequately diagnosed)
� Communityacquired pneumonia
� Cystitis
� Pyelonephritis
� Skinandsoft tissueinfectionsin particular celluli tis, animal bites,severedental abscesswith spreadingcellulitis.
� Bone andjoint infections,in particularosteomyelitis.

Considerationshouldbegivento official guidanceon theappropriate useof antibacterialagents.

4.2 Posology and method of administration

Dosesareexpressedthroughoutin termsof amoxicill in/clavulanicacid contentexceptwhendosesarestatedin terms
of an individualcomponent.

Thedoseof Amoxicillin/Clavulanicacidthat is selectedto treatan individualinfectionshouldtakeinto account:

� Theexpectedpathogensandtheir likely susceptibility to antibacterial agents(seesection4.4)
� Theseverity andthesite of theinfection
� Theage,weightandrenalfunctionof thepatient asshownbelow.

Theuseof alternative presentationsof Amoxicill in/Clavulanic acid (e.g.thosethatprovidehigherdosesof amoxicillin
and/or differentratiosof amoxicillin to clavulanicacid) shouldbeconsideredasnecessary(seesections4.4and5.1).

For adultsandchildren ≥ 40 kg, this formulationof Amoxicill in/Clavulanicacid providesa total daily doseof 1500mg
amoxicillin/375 mgclavulanicacid,when administeredasrecommended below.
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For children< 40kg, this formulation of Amoxicill in/Clavulanic acid provides a maximum daily doseof 2400mg
amoxicillin/600 mgclavulanicacid,when administeredasrecommended below. If it is considered thatahigherdaily
doseof amoxicilli n is required,it is recommended thatanotherpreparation of amoxicillin/clavulanicis selectedin order
to avoid administrationof unnecessarilyhighdaily dosesof clavulanic acid (seesections4.4and5.1).

Theduration of therapyshouldbedetermined by theresponseof thepatient. Someinfections(e.g.osteomyelitis)
require longerperiodsof treatment.Treatmentshouldnot beextended beyond14dayswithout review(seesection4.4
regardingprolongedtherapy).

Adults and children≥ 40kg

One500mg/125mgdose takenthreetimesaday.

Children< 40kg

20 mg/5mg/kg/dayto 60mg/15mg/kg/daygivenin threedivideddoses.

Childrenmaybetreated with Amoxicillin/Clavulanicacid tabletsor suspension.Childrenaged6 years andbelow
should preferablybetreatedwith Amoxicillin/Clavulanic acid suspension.

No clinical dataareavailableondosesof amoxicilli n/clavulanic acid 4:1 formulationshigherthan40mg/10mg/kgper
day in childrenunder2 years.

Elderly

No doseadjustmentis considerednecessary.

Renalimpairment

Doseadjustmentsarebasedon themaximumrecommended level of amoxicillin.
No adjustmentin dose is requiredin patientswith creatinineclearance(CrCl) greaterthan30ml/min.

Adults and children ≥ 40 kg

Children < 40 kg

Hepaticimpairment

Dosewith cautionandmonitor hepaticfunction at regularintervals (seesections4.3and4.4).

CrCl: 10-30 ml/min 500mg/125mg twice daily
CrCl < 10ml /min 500mg/125mgoncedaily

Haemodialysis 500mg/125mgevery24hours,plus500 mg/125 mg during
dialysis, to berepeatedat theendof dialysis (as serum
concentrationsof both amoxicillin andclavulanicacid are
decreased)

CrCl: 10-30 ml/min 15mg/3.75mg/kg twicedaily (maximum500mg/125mg twice
daily).

CrCl < 10ml /min 15mg/3.75mg/kg asa singledaily dose (maximum
500 mg/125mg).

Haemodialysis 15mg/3.75mg/kg perdayoncedaily.
Prior to haemodialysis15mg/3.75mg/kg. In orderto restore
circulatingdruglevels,15mg/3.75mgperkg shouldbe
administeredafterhaemodialysis.
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Methodof administration

Amoxicillin/Clavulanic acid is for oral use.

Administerat thestartof a mealto minimisepotential gastrointestinal intoleranceandoptimiseabsorptionof
amoxicillin/cl avulanic acid.

Therapycanbestartedparenterally accordingtheSPCof theIV-formulationandcontinuedwith anoral preparation.

4.3 Contraindications

Hypersensitivity to theactivesubstances,to anyof thepenicillins or to anyof the excipients.

History of a severe immediate hypersensitivity reaction (e.g.anaphylaxis) to anotherbeta-lactamagent(e.g.a
cephalosporin, carbapenemor monolactam).

History of jaundice/hepaticimpairmentdueto amoxicillin/clavulanic acid (seesection4.8).

4.4 Special warnings and precautions for use

Before initiating therapywith amoxicillin/clavulanic acid, careful enquiry shouldbemadeconcerningprevious
hypersensitivity reactionsto penicillins, cephalosporinsor otherbeta-lactam agents(seesections4.3and4.8).

Seriousand occasionally fatal hypersensitivity (anaphylactoid) reactionshavebeen reportedin patientsonpenicillin
therapy.Thesereactionsaremorelikely to occurin individuals with ahistoryof penicillin hypersensitivityandin
atopic individuals.If an allergicreactionoccurs,amoxicill in/clavulanic acid therapymustbediscontinuedand
appropriatealternativetherapyinstituted.

In thecasethataninfectionis provento bedueto an amoxicillin-susceptibleorganisms(s) thenconsiderationshouldbe
givento switching from amoxicillin/clavulanic acid to amoxicillin in accordancewith official guidance.

This presentationof Amoxicillin/Clavulanic acid is notsuitable for usewhenthere is a high risk that thepresumptive
pathogenshavereducedsusceptibility or resistance to beta-lactam agentsthatis not mediatedby beta-lactamases
susceptibleto inhibition by clavulanicacid. This presentation should not beusedto treat penicillin-resistantS.
pneumoniae.

Convulsionsmayoccurin patientswith impairedrenal function or in thosereceivinghighdoses(see section4.8).

Amoxicillin/clavulanicacidshouldbeavoided if infectiousmononucleosisis suspectedsincetheoccurrenceof a
morbilliform rashhasbeenassociatedwith this condition following theuseof amoxicillin.

Concomitantuseof allopurinol duringtreatment with amoxicillin canincreasethe likelihoodof allergicskin reactions.

Prolongedusemayoccasionally resultin overgrowth of non-susceptible organisms.

Theoccurrenceat thetreatmentinitiationof a feverishgeneralisederythemaassociatedwith pustulamaybea symptom
of acutegeneralisedexanthemouspustulosis(AGEP)(seeSection 4.8).This reactionrequiresAmoxicillin/Clavulanic
acid discontinuationandcontra-indicatesanysubsequent administration of amoxicillin.

Amoxicillin/clavulanicacidshouldbeusedwith caution in patients with evidenceof hepaticimpairment(seesection
4.2).

Hepaticeventshavebeenreportedpredominantly in malesandelderlypatientsandmaybeassociatedwith prolonged
treatment. Theseeventshavebeenvery rarely reported in children. In all populations,signsandsymptomsusually
occurduringor shortly aftertreatmentbut in somecases maynot becomeapparentuntil severalweeksafter treatment
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has ceased.Theseareusuallyreversible. Hepaticevents maybesevereand,in extremely rare circumstances,deaths
have beenreported.
Thesehavealmostalwaysoccurredin patientswith seriousunderlyingdiseaseor takingconcomitantmedications
knownto havethepotential for hepaticeffects (seesection4.8).

Antibiotic-associatedcolitis hasbeenreportedwith nearlyall antibacterial agentsandmayrangein severity from mild
to life threatening(seesection4.8). Therefore, it is importantto considerthis diagnosisin patientswhopresentwith
diarrhoeaduring or subsequentto theadministrationof anyantibiotics. Should antibiotic-associatedcolitis occur,
amoxicillin/cl avulanic acid shouldimmediately bediscontinued,aphysicianbeconsultedandanappropriatetherapy
initiated.Anti-peristaltic medicinalproducts arecontra-indicatedin this situation.

Periodicassessmentof organsystemfunctions;including renal,hepatic andhaematopoieticfunctionis advisable
duringprolongedtherapy.

Prolongationof prothrombintimehasbeenreportedrarely in patientsreceiving amoxicillin/clavulanic acid.
Appropriatemonitoringshouldbeundertaken whenanticoagulantsare prescribedconcomitantly.Adjustmentsin the
doseof oral anticoagulants maybenecessary to maintain thedesiredlevelof anticoagulation(seesection4.5and4.8).

In patientswith renalimpairment,thedoseshouldbeadjustedaccordingto thedegreeof impairment (seesection4.2).

In patientswith reduced urineoutput,crystalluria has beenobservedvery rarely, predominantlywith parenteral
therapy.During theadministrationof highdosesof amoxicill in, it is advisableto maintainadequate fluid intakeand
urinaryoutputin order to reducethepossibility of amoxicill in crystalluria. In patientswith bladdercatheters,a regular
checkof patencyshouldbemaintained(seesection4.9).

During treatmentwith amoxicillin, enzymatic glucoseoxidasemethodsshould beusedwhenevertestingfor the
presenceof glucosein urinebecause falsepositiveresultsmayoccurwith non-enzymaticmethods.

Thepresenceof clavulanicacidin Amoxicill in/Clavulanic acid maycausea non-specificbindingof IgG andalbumin
by redcell membranesleadingto a falsepositive Coombstest.

Therehavebeenreportsof positivetest results usingtheBio-RadLaboratoriesPlateliaAspergillus EIA testin patients
receiving amoxicillin/clavulanicacid whoweresubsequently foundto befree of Aspergillus infection. Cross-reactions
with non-Aspergillus polysaccharidesandpolyfuranoseswith Bio-RadLaboratoriesPlatelia Aspergillus EIA testhave
beenreported.Therefore,positive test results in patientsreceiving amoxicilli n/clavulanicacidshouldbeinterpreted
cautiously andconfirmedby otherdiagnosticmethods.

4.5 Interaction with other medicinal products and other forms of interaction

Oral anticoagulants

Oral anticoagulants andpenicillin antibioticshavebeenwidely usedin practicewithout reportsof interaction.
However, in theli teraturetherearecasesof increasedinternationalnormalisedratio in patientsmaintainedon
acenocoumarolor warfarinandprescribeda courseof amoxicilli n. If co-administrationis necessary,theprothrombin
time or internationalnormalisedratioshouldbecarefully monitored with theadditionor withdrawal of amoxicillin.
Moreover,adjustmentsin thedoseof oral anticoagulantsmaybenecessary(seesections4.4and4.8).

Methotrexate

Penicillinsmayreducetheexcretionof methotrexatecausinga potential increasein toxicity.

Probenecid

Concomitantuseof probenecidis not recommended.Probenecid decreasestherenaltubularsecretionof amoxicillin.
Concomitantuseof probenecidmayresult in increased andprolongedbloodlevelsof amoxicillin but notof clavulanic
acid.
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4.6 Fertility, pregnancy and lactation

Pregnancy

Animal studiesdonot indicate director indirect harmful effectswith respect to pregnancy, embryonal/foetal
development,parturition or postnatal development(seesection5.3).Limiteddataon theuseof amoxicillin/clavulanic
acid duringpregnancyin humansdonot indicateanincreasedrisk of congenital malformations.In asinglestudyin
womenwith preterm,prematureruptureof thefoetal membraneit was reportedthatprophylactic treatmentwith
amoxicillin/cl avulanic acid maybeassociatedwith an increased risk of necrotisingenterocolitis in neonates.Use
should beavoidedduringpregnancy,unlessconsideredessential by thephysician.

Lactation

Bothsubstancesareexcretedintobreast milk (nothingis knownof theeffects of clavulanicacidon thebreast-fed
infant). Consequently, diarrhoeaandfungusinfection of themucousmembranesarepossiblein thebreast-fed infant,
so that breast-feeding might haveto bediscontinued.Amoxicill in/clavulanicacidshouldonly beusedduring breast-
feeding afterbenefit/risk assessmentby thephysicianin charge.

4.7 Effects on ability to drive and use machines

No studies on theeffectson theability to driveandusemachineshavebeenperformed. However, undesirableeffects
mayoccur (e.g.allergicreactions,dizziness,convulsions),which mayinfluence theability to drive andusemachines
(seesection 4.8).

4.8 Undesirable effects

Themostcommonly reportedadversedrugreactions(ADRs) arediarrhoea,nauseaandvomiting.

TheADRsderivedfrom clinical studiesandpost-marketing surveill ancewith Augmentin,sortedby MedDRASystem
OrganClassare listedbelow.

Thefollowing terminologieshavebeenused in order to classify theoccurrenceof undesirableeffects.
Verycommon(≥1/10)
Common(≥1/100to <1/10)
Uncommon(≥1/1,000to <1/100)
Rare(≥1/10,000to <1/1,000)
Very rare(<1/10,000)
Not known(cannotbeestimatedfrom the available data)

Infectionsandinfestations
Mucocutaneouscandidosis Common

Overgrowth of non-susceptibleorganisms Not known
Bloodandlymphatic systemdisorders
Reversible leucopenia(including
neutropenia)

Rare

Thrombocytopenia Rare
Reversible agranulocytosis Not known
Haemolyticanaemia Not known
Prolongationof bleedingtime and
prothrombintime1

Not known
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Immunesystemdisorders10

Angioneuroticoedema Not known
Anaphylaxis Not known
Serumsickness-like syndrome Not known
Hypersensitivi ty vasculitis Not known

Nervoussystemdisorders
Dizziness Uncommon
Headache Uncommon
Reversible hyperactivity Not known

Convulsions2 Not known

Gastrointestinaldisorders
Diarrhoea Very common

Nausea3 Common

Vomiting Common
Indigestion Uncommon

Antibiotic-associated colitis4 Not known

Blackhairy tongue Not known
Hepatobiliarydisorders

Risesin AST and/orALT5 Uncommon

Hepatitis6 Not known

Cholestatic jaundice6 Not known

Skinandsubcutaneoustissuedisorders7

Skin rash Uncommon
Pruritus Uncommon
Urticaria Uncommon
Erythemamultiforme Rare
Stevens-Johnsonsyndrome Not known
Toxic epidermalnecrolysis Not known
Bullousexfoliative-dermatitis Not known
Acute generalisedexanthemouspustulosis
(AGEP)9

Not known

Renalandurinarydisorders
Interstitialnephritis Not known

Crystalluria8 Not known
1 Seesection4.4
2 Seesection4.4
3 Nauseais moreoften associatedwith higher oral doses. If gastrointestinal reactions
areevident,theymaybereducedby takingAmoxicill in/Clavulanic acid at thestartof a
meal.
4 Includingpseudomembranouscolitis andhaemorrhagic colitis (seesection 4.4)
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4.9 Overdose

Symptomsandsignsof overdose

Gastrointestinal symptomsanddisturbanceof thefluid andelectrolyte balancesmaybeevident. Amoxicillin
crystalluria,in somecasesleadingto renalfailure,has beenobserved(seesection 4.4).

Convulsionsmayoccurin patientswith impairedrenal function or in thosereceivinghighdoses.

Amoxicillin hasbeenreportedto precipitate in bladdercatheters,predominantly afterintravenousadministrationof
largedoses.A regularcheckof patencyshouldbemaintained (seesection4.4).

Treatment of intoxication

Gastrointestinal symptomsmaybetreatedsymptomatically, with attention to thewater/electrolyte balance.

Amoxicillin/clavulanicacidcanberemovedfrom thecirculation by haemodialysis.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Combinationsof penicilli ns,incl. beta-lactamaseinhibitors;ATC code: J01CR02.

Modeof action

Amoxicillin is asemisyntheticpenicillin (beta-lactamantibiotic) thatinhibitsoneor moreenzymes(oftenreferredto as
penicillin -bindingproteins,PBPs)in thebiosynthetic pathway of bacterial peptidoglycan, which is an integral structural
componentof thebacterialcell wall. Inhibition of peptidoglycansynthesisleadsto weakeningof thecell wall, which is
usuallyfollowedby cell lysis anddeath.

Amoxicillin is susceptibleto degradationby beta-lactamasesproducedby resistantbacteria andtherefore thespectrum
of activity of amoxicillin alonedoesnot includeorganismswhichproducetheseenzymes.

Clavulanicacidis a beta-lactamstructurally relatedto penicillins. It inactivatessomebeta-lactamase enzymesthereby
preventinginactivationof amoxicillin. Clavulanic acid alonedoesnot exert aclinically useful antibacterialeffect.

PK/PDrelationship

Thetimeabovetheminimuminhibitory concentration (T>MIC) is consideredto bethemajordeterminantof efficacy

5 A moderaterisein AST and/orALT hasbeennotedin patientstreatedwith beta-
lactamclassantibiotics,but thesignificanceof thesefindingsis unknown.
6 Theseeventshavebeennotedwith otherpenicill ins andcephalosporins(seesection
4.4).
7 If anyhypersensitivity dermatitis reactionoccurs,treatmentshouldbediscontinued
(seesection4.4).
8 Seesection4.9
9 Seesection4.4
10 Seesections4.3and4.4
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for amoxicillin.

Mechanismsof resistance

Thetwo mainmechanismsof resistanceto amoxicilli n/clavulanic acid are:

� Inactivationby thosebacterialbeta-lactamases thatarenot themselvesinhibited by clavulanicacid,includingclass
B, C andD.

� Alterationof PBPs,which reducetheaffinity of theantibacterial agentfor thetarget.

Impermeability of bacteriaor efflux pumpmechanismsmaycauseor contribute to bacterial resistance, particularly in
Gram-negative bacteria.

Breakpoints

MIC breakpointsfor amoxicillin/clavulanicacid are thoseof theEuropean CommitteeonAntimicrobial Susceptibility
Testing (EUCAST)

Theprevalenceof resistancemayvarygeographically andwith timefor selectedspecies,andlocal informationon
resistanceis desirable,particularly whentreating severeinfections.As necessary, expert adviceshouldbesoughtwhen
thelocalprevalenceof resistanceis suchthat theutili ty of theagentin at leastsometypes of infectionsis questionable.

Organism Susceptibility Breakpoints(µg/ml)
Susceptible Intermediate Resistant

Haemophilus influenzae1 ≤ 1 - > 1

Moraxella catarrhalis1 ≤ 1 - > 1

Staphylococcus aureus 2 ≤ 2 - > 2

Coagulase-negative
staphylococci2

≤ 0.25 > 0.25

Enterococcus1 ≤ 4 8 > 8

Streptococcus A, B, C, G5 ≤ 0.25 - > 0.25

Streptococcus pneumoniae3 ≤ 0.5 1-2 > 2

Enterobacteriaceae1,4 - - > 8

Gram-negativeAnaerobes1 ≤ 4 8 > 8

Gram-positive Anaerobes1 ≤ 4 8 > 8

Non-speciesrelated
breakpoints1

≤ 2 4-8 > 8

1 Thereportedvaluesarefor Amoxicillin concentrations. Forsusceptibility testingpurposes,
theconcentrationof Clavulanicacidis fixed at 2 mg/l.
2 ThereportedvaluesareOxacillin concentrations.
3 Breakpoint valuesin thetablearebasedonAmpicillin breakpoints.
4 Theresistantbreakpoint of R>8mg/l ensures that all isolateswith resistancemechanismsare
reportedresistant.
5 Breakpoint valuesin thetablearebasedonBenzylpenicilli n breakpoints.
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Commonlysusceptible species
AerobicGram-positive micro-organisms
Enterococcus faecalis
Gardnerella vaginalis
Staphylococcus aureus (methicillin-susceptible)£
Coagulase-negative staphylococci(methicillin-susceptible)
Streptococcus agalactiae
Streptococcus pneumoniae1

Streptococcus pyogenes andotherbeta-haemolytic streptococci
Streptococcus viridans group

AerobicGram-negativemicro-organisms
Capnocytophaga spp.
Eikenella corrodens
Haemophilus influenzae2

Moraxella catarrhalis
Pasteurella multocida

Anaerobicmicro-organisms
Bacteroides fragilis
Fusobacterium nucleatum
Prevotella spp.

Speciesfor whichacquiredresistancemaybea problem
AerobicGram-positive micro-organisms
Enterococcus faecium $

AerobicGram-negativemicro-organisms
Escherichia coli
Klebsiella oxytoca
Klebsiella pneumoniae
Proteus mirabilis
Proteus vulgaris

Inherently resistantorganisms
AerobicGram-negativemicro-organisms
Acinetobacter sp.
Citrobacter freundii
Enterobacter sp.
Legionella pneumophila
Morganella morganii
Providencia spp.
Pseudomonas sp.
Serratia sp.
Stenotrophomonas maltophilia

Othermicro-organisms
Chlamydophila pneumoniae
Chlamydophila psittaci
Coxiella burnetti
Mycoplasma pneumoniae
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5.2 Pharmacokinetic properties

Absorption

Amoxicillin andclavulanicacid,arefully dissociated in aqueoussolutionat physiologicalpH. Bothcomponentsare
rapidly andwell absorbedby theoral route of administration. Absorptionof amoxicillin/clavulanicacidis optimised
whentakenat thestartof ameal. Following oral administration, amoxicilli n andclavulanicacidareapproximately
70%bioavailable. Theplasmaprofilesof bothcomponentsaresimilar and thetime to peakplasmaconcentration
(Tmax) in eachcaseis approximatelyonehour.

Thepharmacokineticresults for a study,in whichamoxicill in/clavulanic acid (500mg/125mg tabletsthreetimesdaily)
wasadministeredin thefastingstateto groupsof healthy volunteers,arepresentedbelow.

Amoxicillin andclavulanicacidserumconcentrationsachieved with amoxicillin/clavulanic acidaresimilar to those
producedby theoral administrationof equivalentdoses of amoxicilli n or clavulanicacidalone.

Distribution

About 25%of total plasmaclavulanicacid and18%of total plasmaamoxicill in is boundto protein.Theapparent
volumeof distributionis around0.3-0.4 l/kg for amoxicillin andaround0.2 l/kg for clavulanicacid.

Following intravenousadministration,bothamoxicill in andclavulanic acid havebeenfoundin gall bladder,abdominal
tissue,skin, fat,muscletissues,synovialandperitoneal fluids,bile andpus.Amoxicilli n does notadequately distribute
into thecerebrospinalfluid.

From animal studiesthereis noevidencefor significanttissueretentionof drug-derivedmaterial for eithercomponent.
Amoxicillin, like mostpenicillins, canbedetected in breast milk. Tracequantitiesof clavulanicacid canalso be
detectedin breastmilk (seesection4.6).

Bothamoxicill in andclavulanic acidhavebeenshownto crosstheplacental barrier (seesection4.6).

$ Natural intermediatesusceptibility in theabsenceof acquiredmechanismof
resistance.
£All methicillin-resistantstaphylococciareresistantto amoxicill in/clavulanicacid
1Streptococcus pneumoniae thatare resistantto penicilli n shouldnot betreatedwith this
presentation of amoxicillin/clavulanicacid (seesections4.2and4.4).
2 Strains with decreasedsusceptibility havebeen reported in somecountriesin theEU
with a frequencyhigherthan10%.

Mean(± SD)pharmacokinetic parameters

Active substance(s)
administered

Dose Cmax Tmax* AUC (0-24h) T 1/2

(mg) (µg/ml) (h) ((µg.h/ml) (h)
Amoxicilli n

AMX/CA
500/125mg

500 7.19
± 2.26

1.5
(1.0-2.5)

53.5
± 8.87

1.15
± 0.20

Clavulanicacid
AMX/CA
500mg/125mg

125 2.40
± 0.83

1.5
(1.0-2.0)

15.72
± 3.86

0.98
± 0.12

AMX – amoxicillin, CA – clavulanicacid
* Median(range)
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Biotransformation

Amoxicillin is partly excretedin theurineastheinactive penicilloic acid in quantitiesequivalentto up to 10 to 25%of
theinitial dose.Clavulanic acidis extensively metabolizedin manandeliminatedin urineandfaecesandascarbon
dioxide in expiredair.

Elimination

Themajorrouteof eliminationfor amoxicil lin is via thekidney, whereasfor clavulanicacid it is by bothrenalandnon-
renal mechanisms.

Amoxicillin/clavulanicacidhasa meanelimination half-life of approximately onehouranda meantotal clearanceof
approximately25 l/h in healthysubjects.Approximately 60 to 70%of theamoxicillin andapproximately40 to 65%of
theclavulanicacidareexcretedunchangedin urineduringthefi rst 6 h after administration of single
Amoxicillin/Clavulanic acid 250mg/125mgor 500mg/125mg tablets. Variousstudieshave foundtheurinary
excretionto be50-85%for amoxicillin andbetween 27-60%for clavulanicacidovera24hourperiod. In thecaseof
clavulanic acid,thelargest amountof drugis excretedduringthefirst 2 hoursafteradministration.

Concomitantuseof probeneciddelaysamoxicill in excretionbut doesnot delay renalexcretionof clavulanic acid (see
section4.5).

Age

Theeliminationhalf-life of amoxicillin is similar for children agedaround3 monthsto 2 yearsandolderchildrenand
adults. For veryyoungchildren(includingpreterm newborns)in thefi rst weekof life theintervalof administration
should notexceedtwicedaily administration dueto immaturity of therenalpathwayof elimination. Becauseelderly
patientsaremorelikely to havedecreasedrenal function,careshouldbetaken in doseselection,andit maybeuseful to
monitor renalfunction.

Gender

Following oraladministrationof amoxicill in/clavulanic acid to healthy males and femalesubjects,genderhasno
significant impacton thepharmacokineticsof eitheramoxicill in or clavulanic acid.

Renalimpairment

Thetotal serumclearanceof amoxicillin/clavulanicacid decreasesproportionately with decreasingrenalfunction. The
reductionin drugclearanceis morepronouncedfor amoxicill in than for clavulanicacid, asa higherproportionof
amoxicillin is excretedvia therenalroute. Dosesin renal impairmentmustthereforepreventundueaccumulationof
amoxicillin while maintainingadequatelevelsof clavulanic acid (seesection 4.2).

Hepaticimpairment

Hepatically impairedpatientsshouldbedosedwith cautionandhepatic function monitoredat regularintervals.

5.3 Preclinical safety data

Nonclinical data revealnospecialhazardfor humansbasedonstudiesof safety pharmacology,genotoxicityand
toxicity to reproduction.

Repeatdosetoxicity studiesperformedin dogswith amoxicillin/clavulanic acid demonstrategastric irritancyand
vomiting,anddiscolouredtongue.

Carcinogenicity studieshavenot beenconductedwith Amoxicillin/Clavulanicacidor its components.
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6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tabletcore

Magnesiumstearate
Sodiumstarchglycollate
Colloidal anhydroussilica
Microcrystalline cellulose

Tabletcoat
Titaniumdioxide(E171)
Hypromellose(MethocelE5andE15)
Macrogol4000
Macrogol6000
Dimeticone

6.2 Incompatibilities

Not applicable

6.3 Shelf life

Blister pack – 2 years
Glassbottles– 3 years

6.4 Special precautions for storage

Do not storeabove25̊ C.
Storein theoriginal packagein orderto protect from moisture.

6.5 Nature and contents of container

PVC/Aluminium/polyamidelaminatewith aluminium liddingfoil referredto asa cold formedaluminium blister
(CFB).
Packs of 4, 10,12,16,20,24,30,100or 500tablets

Aluminium PVC/PVdCblister enclosedwithin an aluminium laminatepouchcontainingadesiccantsachet,referredto
as a desiccatedpouchpack(DPP)
Packs of 14, 20or 21 tabletsandsamplepacksof 6.

Amberglassbottles
Packs of 30, 50,100and500tablets

Not all packsizesmaybemarketed

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from
such medicinal product and other handling of the product

No specialrequirements.
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7 MARKETING AUTHORISATION HOLDER

RowexLtd
Bantry
Co. Cork.
Ireland

8 MARKETING AUTHORISATION NUMBER

PA0711/187/001

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation:1st October2010

10 DATE OF REVISION OF THE TEXT

March2014
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